BODY / AIR CONDITIONING/BODY STRUCTURE COMPONENTS (1) for 1978 Honda ACCORD HATCHBACK

Select BODY STRUCTURE COMPONENTS (1) Part

1978 Honda ACCORD HATCHBACK

Change vehicle

No. Part # Part # / Description List Price Price
1 60051-671-671ZZ 60051-671-671ZZ / Wheelhouse, R Front

WHEELHOUSE, R. FR.

- -
2 60514-671-310ZZ 60514-671-310ZZ / Member, R Wheelhouse (Upper)

MEMBER, R. WHEELHOUSE (UPPER)

- -
3 60518-671-300ZZ 60518-671-300ZZ / Base, Battery Set

- -
4 60560-671-673ZZ 60560-671-673ZZ / Wheelhouse, L Front

WHEELHOUSE, L. FR.

- -
5 60564-671-310ZZ 60564-671-310ZZ / Member, L Wheelhouse (Upper)

MEMBER, L. WHEELHOUSE (UPPER)

- -
6 60567-671-310ZZ 60567-671-310ZZ / Stay, Engine Support

- -
7 04702-671-670ZZ 04702-671-670ZZ / Windshield, Front (Lower)

WINDSHIELD, FR. (LOWER)

- -
8 04751-671-300ZZ 04751-671-300ZZ / Frame, R Front Side

FRAME, R. FR. SIDE

- -
9 60676-671-300ZZ 60676-671-300ZZ / Gusset, Battery

- -
10 04756-671-300ZZ 04756-671-300ZZ / Frame, L Front Side

FRAME, L. FR. SIDE

- -
11 60686-671-300ZZ 60686-671-300ZZ / Bracket, Engine Support

- -
12 60800-671-670ZZ 60800-671-670ZZ / Bulkhead, Front

BULKHEAD, FR.

- -
13 60811-671-305ZZ 60811-671-305ZZ / Bulkhead, R Front Side

BULKHEAD, R. FR. SIDE

- -
14 60821-671-305ZZ 60821-671-305ZZ / Bulkhead, L Front Side

BULKHEAD, L. FR. SIDE

- -
15 60831-671-320ZZ 60831-671-320ZZ / Frame, Bulkhead (Upper)

- -
16 60841-671-670ZZ 60841-671-670ZZ / Cross-member, Front Bulkhead

CROSSMEMBER, FR. BULKHEAD

- -
17 60850-671-030ZZ 60850-671-030ZZ / Skirt, Front (Upper)

SKIRT, FR. (UPPER)

- -
18 60860-671-010ZZ 60860-671-010ZZ / Skirt, Front (Lower)

SKIRT, FR. (LOWER)

- -
19 61119-671-300ZZ 61119-671-300ZZ / Bracket, Front Fender

BRACKET, FR. FENDER

- -